
 

 

ESIA Report:  P a g e  | 51 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

1 hour 235 

(0.12 ppm) 

Source: Air Quality Standards, 2005  

http://www.case-

moef.gov.bd/file_zone/reports_publications/BGD%20AQ%20and%20VES%20standard_BW.pdf 

 ‘Standards for Gaseous Emission from Industries or Projects’ have been laid down in Schedule 11 of 

the ECR, 1997. The emission standards pertaining to the power plant have been illustrated in the 

following Table 3-7. 

Table 3-7:‘Standards for Gaseous Emission from Industries or Projects in Bangladesh  

S.No Parameter Standard  

1.  Particulate for a power plant with capacity of 200 

MW or above 

150 mg/Nm3 

[...]
4.5.5 Cooling Water Systems 

The cooling water system provides the water for condenser. The main cooling water system for the 

proposed plant is a once through cycle (OTC). The inlet water will be drawn from Meghna River. A 

tapping from the main cooling water system inlet part will provide auxiliary cooling water and the 

heated auxiliary cooling water will be discharged back to the Meghna River. The intake point for 

water withdrawal will comprise of the following:  

• Coarse bar screen with a mechanical cleaning function to prevent entry of mechanical debris 

and biological species in the inlet channel  



 

 

ESIA Report:  P a g e  | 70 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

• Fish avoidance system to prevent fish from entering the inlet channel  

• Waste disposal system from the coarse bar screen 

Both the inlet and the outlet channel will be protected against flooding by having a dyke wall at both 

sides integrated in the channel side wall and at the dyke crossings.  

4.5.6 Electrical and I&C (Instrumentation and Control) Systems  

The steam turbine generator will be rated to deliver 635 MW net power, with 0.8 lagging and 0.95 

led Power Factor and 50 Hz frequency at the plants delivery point. The generator will be connected 

to the 400 KV switchyard through a Step-up transformer. The power will be evacuated from the 400 

KV Switchyard through line feeders. The start-up power will be normally drawn from the grid 

(proposed 400 KV lines) through station transformer and Diesel Generator (DG) sets shall be 

provided for the black start of the plant. The size of the DG sets will be decided based on the power 

required for starting the plant. 

 

The auxiliary power supply will be through 11kV and 400V lines and two (2) transformer units will be 

provided. The power supply for unit transformers will be tapped from the main run of the isolated 

phase bus duct. 

4.6 Project Activities- Construction Phase  

The construction phase of the proposed Project will involve land survey, geotechnical investigation, 

component delivery; construction of access roads, foundations, erection of boiler units, plant 

structures boilers, generators, turbines, storage tanks, welding/cutting onsite, installation of heavy 

machinery, pumps and mechanical and electrical installations. The construction works will also entail 

site clearance, filling and levelling works along with development of material storage yards. The 

section below describes the various aspects involved in the construction phase of the project. 

4.6.1 Project Schedule  

The project completion is scheduled in about 45 months from the commencement of construction 

activities to plant commissioning. The work plan of implementation (Implementation Schedule) is 

provided in Table 4-3.  

Table 4-3: Project schedule  

S.N Activity  Expected Date  

1 Commencement of construction activities End of 2014 

2 Completion of construction works End of 2018 

3 Trial production  Start of 2019 

Source: OPDL-2 

4.6.2 Access Roads 

The proposed project will involve construction of two access roads to provide connectivity to 

existing Tarapur road and existing Orion Group’s power plant. The length of the road will be 2.5 km 

and 3.1 km respectively and will be bitumen road. The details of the proposed roads are presented 

in Figure 4-4.  

 



 

 

ESIA Report:  P a g e  | 71 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

 

 

Figure 4-4: Proposed Access Roads  

 

4.6.3 Labour  

During construction phase, the labour requirement will range from 1000 – 1500 during normal 

operations and 2500-3000 workers for peak construction activities. There will be a significant influx 

of labour during the construction phase and it is expected that during the peak construction 

activities, about 1000-2000 migrant workers will be accommodated in labour camps. 

4.6.4 Water and Wastewater 

The water demand for the construction works will be about 40 m3/hour to 100 m3/hour during 

normal and peak demand respectively and will be sourced from Meghna River after obtaining due 

approval from Bangladesh Inland Water Transport Authority. The potable water requirement will 

range from 90 KLD – 180 KLD and will also be sourced from Meghna River. Suitable treatment will be 

provided for drinking water. The wastewater generated will be treated in a temporary sewage 

treatment system and discharged to Meghna River in compliance with the discharge norms.  



 

 

ESIA Report:  P a g e  | 72 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

4.6.5 Waste Generation 

The construction activities will lead to generation of wastes such as construction debris, waste from 

packaging and crafting material for project components. The waste will be disposed of through DoE 

approved vendors. The movement of heavy machinery for site clearance, earth moving, 

transportation and erection will generate waste oil, hydraulic oil, lubricants, paints, degreasers and 

gearbox oil. Waste oil is classified as a hazardous waste and will also be disposed of through a DoE 

approved vendor.  

4.7 Power Evacuation System 

The power generated will be evacuated through 230 kV transmission lines to the Meghnaghat 

substation of Bangladesh Power Development Board located at a distance of about 3.5 km from site. 

The transmission line will pass over the Meghna River and one or two transmission towers may be 

constructed in the river by Bangladesh Power Development Board. This transmission line will then 

connect to the 400 kVA national grid line and finally connect to the existi8ng Meghnaghat 

Substation. The transmission line layout has been presented in Figure 4-5.  

 

Figure 4-5: Power Evacuation Line from Proposed Plant to National Grid  

 
Source: OPDL-2  

4.8 Resources and Utilities Demand 

4.8.1 Water and Wastewater Treatment Systems 

The proposed project will require water with varied degree of treatment/processing such as clarified 

and treated water for service water, demineralised water for boiler, condensate polishing plant 

regeneration and filtered disinfected water for potable water requirements.  



 

 

ESIA Report:  P a g e  | 73 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

4.8.1.1 Raw Water Treatment 

Water from Meghna River will be pumped into an open reservoir with two compartments. The raw 

water treatment will comprise of the following processes:  

• Disinfection  

• Aeration  

• Clarification  

• Continuous sludge removal 

• Final filtration 

The sludge from the treatment process will be processed in a sludge dewatering system 

(centrifuges/ belt press filter).  

 

The raw water treatment system has been illustrated in Figure 4-6. 

4.8.1.2 Demineralization (DM) Plant 

The Demineralisation plant will supply make-up water to the water steam cycle, condensate make 

up and condensate polishing regeneration. The DM plant will involve removal of mineral salts from 

water by ion-exchange method, consisting of cation, anion and mixed bed polisher. The regeneration 

effluents for the demi plant process will be discharged to neutralization pit. The pit interior surfaces 

and surrounding surfaces will be protected by anti-acid material lining and the pit will be equipped 

with means for recirculation of the contents to ensure water mixing, acid and alkali injection points 

and automatic pH controls and recorders. The effluent from the DM plant will be sending to waste 

water treatment system. 

 

Demineralized Water Treatment System (DWTS) will be sized as following: 

 

SL No. Item of Usage Calculation m3/h 

1 Make-up to the main steam cycle  

(1.5 % Make-up) 

1 x 2100 x 1.5% 31.5 

2 Chemical Dosing, Demineralizer 

Regeneration, and Condensate Polisher 

Regeneration System dilution water 

 3.0 

3 Laboratory demineralized water use  0.5 

4 Make-up to the CCCW system 

(0.5 % Make-up) 

1x 2000 x 0.5% 10.0 

Source: OPDL-2 

 

According to the above, the DM water requirement for the design condition is: Q=45m3/h. DM water 

treatment system should be sized as 2 x 100% with each stream of 50~60m3/h. 

 

4.8.1.3 Potable water  

A potable water treatment system will be provided to supply water for domestic consumption.  



 

 

ESIA Report:  P a g e  | 74 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

Figure 4-6: Raw Water Treatment Scheme 

 

 



 

 

ESIA Report:  P a g e  | 75 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

4.8.1.4 Waste water system 

The wastewater/effluent streams from the plant will include the following:  

• Effluents and process wastewater 

• Domestic wastewater 

• Runoff from process and other plant areas 

Process Effluents  

The process effluents from the proposed project will comprise of:   

• Clarifier: Sludge from the treatment plant will be collected in a sump. Solid waste will be 

removed by centrifuges/ belt press filter. Clear water will be directed to the inlet of 

clarifier and the solid waste will be disposed by dumpers to land fill according regulations. 

• DM plant: The regeneration waste will be neutralized in basin near DM plant. Neutralized 

regeneration effluent will be pumped to the collection basin. 

• Condensate polishing unit: The regeneration waste will be collected and neutralized in a 

neutralization pit. The neutralized regeneration effluent will be then pumped to the 

collection basin. 

• Boiler blow down and other process drains: Collected in drain tanks and reused. 

• Service waste water: Will be treated by oil water separator, lamella or conventional/ 

reactor clarifier. The treated water from clarifier will be transferred to collection basin. 

• Boiler air pre-heater washing 

• Coal pile area run offs: Will be channelized to settling pond and the clear overflow will be 

pumped to the collection basin. 

• Ash disposal area run off – Will be channelized to the settling pond and the clear 

overflow will be pumped to the collection basin. 

• Fuel oil storage and handling area effluent: Oily effluent will be pumped to oil water 

separator,  

Domestic Wastewater  

Domestic waste water will be generated from the accommodation facility provided for the workers 

and staff during the operation. The wastewater generated will be treated in a package type sewage 

treatment plant (STP) and the treated water will be used for landscaping of 34% of the area of 

project site. 

 

Runoff from process and other plant areas 

Storm water runoff drainage network will be developed to direct runoff from roof drains and other 

areas to the collection basins or to natural drainage, as appropriate. The collection basins will be 

designed to contain general site drainage, neutralization basin flows, oil/water separator flows, and 

service water system flows, septic tank. The basin will be sized to contain minimum the 24 hours 

storm runoff from two most recent consecutive rainfall events and will be designed not to have a 

normal discharge. Offsite runoff entering the site from surrounding areas will be routed around the 

site area through the use of overland flow, open channel flow, and underground piping or a garland 

drain around the site.  

4.8.2 Chemical Dosing System  

 



 

 

ESIA Report:  P a g e  | 76 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

The chemical dosing system for the plant will include systems for conditioning of the water/steam 

system, condenser cooling water and auxiliary steam system. The dosing system will comprise of the 

following: 

• Ammonia (NH3) dosing to condensate system, auxiliary boiler and cooling water system for 

pH control. The ammonia dosing system will use a 25 % ammonia solution diluted with 

demineralised water.  

• Oxygen dosing to condensate system and auxiliary boiler - A bottle rack with 200 bar 

pressurized vapour 50 litre bottles will be installed 

4.8.3 Fire Protection System 

The fire protection installations and escape routes shall be designed according to Bangladesh 

regulations, standards and directions. The system will comprise of water firefighting system, fire 

extinguishers, fire extinguishing water tank and fire extinguishing water pumping station.  

 

4.9 Source of Primary Fuels  

The coal for the proposed project will be sourced from Australia and Indonesia. The specifications of 

the main fuel, coal have been provided in Table 4-4. 

Table 4-4: Coal Specifications  

S.N Parameter Unit  Design Coal  Coal Range 

1 Heat Value  Btu/lb 11200 11200 – 12960 

2 Calorific Value  KJ/kg 26050 26050 – 30150 

3 Volatile Matter % 33.1 22 – 40  

4 Carbon, C Fixed ( proximate)  % 42.0 40 – 65 

5 Carbon, C Fixed ( ultimate) % 61.1 59 – 70 

6 Hydrogen % 4.6 3.5-5.0 

7 Oxygen % 8.0 5.9-13.0 

8 Water Content % 15.0 6.5-17.0 

9 Nitrogen % 1.4 1.1-1.7 

10 Sulphur % 0.6 <0.84 

11 Ash Content  % 9.0 3.5-15.0 

12 Chloride content % 0.02 0.0- 0.03 

13 Hardgrove index HGI 50  45- 61 

Source: OPDL-2 

4.10 Transportation of Primary Fuels 

 

Delivery of coal to the plant will be undertaken through Mother Vessels which will arrive directly 

from Chittagong which is situated at a distance of 240km approximately in south east direction from 

the site. The coal will be transported via Chandpur to the proposed site. Subsequently, coal will sail 

on the incoming tide directly to the plant wharf to fully discharge the cargo. The coal will be 

transported to the site in barges. The unloading facility will comprise of barge unloaders. The wharf 

will be provided with 6 shore cranes of 25tonne capacity each fitted with 8 tonne grabs. This 

completely eliminates the need for any anchorage or transfer to Lighters. Direct transfer to site will 

also prevent spillage of coal into sea during transfer to lighter. 



 

 

ESIA Report:  P a g e  | 77 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

 

The coal will be conveyed from the wharf to the coal yard by means of belt conveyor. To avoid 

impurities in the coal, which may damage the belt conveyor system, a magnetic separator and 

crusher will be installed. The coal yard will have a minimum capacity of 420,000 tonnes, which is 

equivalent to 90 days of coal consumption. Coal will be collected by dozers and conveyed from coal 

yard to silos. The coal yard will be covered against rainfall and appropriate drainage shall be 

provided. 

 



 

 

ESIA Report:  P a g e  | 78 

635 MW Munshiganj Thermal Power Project, District Munshiganj, Bangladesh 

5. Process Description 

5.1 Project Site and Layout 

The project site is located at a distance of about 40 km from Dhaka in the southeast direction. The 

district headquarter, Munshiganj is located at an aerial distance of about 5 km from the project site. 

The project site constitutes a part of a V - shaped island formed through meandering of River 

Meghna from its main course and is located at an elevation of 2-5 m above mean sea level. At 

present, the site is not approachable by road and can be accessed only through country boats. 

 

The detail layout of the proposed project will encompass all structures, road network, drainage 

network, different pollution abatement measures, and water, waste water and effluent treatment 

facilities. The jetty for fuel loading unloading has been proposed along the East boundary of the plot. 

The coal yard has been proposed in the close proximity of the coal yard in the north direction 

considering the predominant wind direction and the distance from settlements. The milling house is 

located next to the boiler plant. Permanent facilities like workshop, permanent stores, etc. are 

located close to the main plant. The ash slurry/ash water pump house is kept towards the chimney 
